
 

 

 
  

 
  

  

   
   
        

       
  

   
       

   
  

 
   

   
  

     
  

     
   
      

   
  

   
    
  

    
   

     
    

 
 

    
    

      
 

Lahontan Regional Water Quality Control Board 
February 24, 2022 

WDID No. 6B190107017 
GeoTracker Global ID: WDR100030189 

TO: ATTACHED MAILING LIST as bcc 

Revision of Waste Discharge Requirements, Board Order No. 
R6V-2002-0053 with Subsequent Amendments and Board Order No.
R6V-2006-0051 for Los Angeles County Sanitation District’s Lancaster 
Water Reclamation Plant, Lancaster, Los Angeles County 
Lahontan Regional Water Quality Control Board (Water Board) staff are proposing to 
revise waste discharge requirements for the Los Angeles County Sanitation District’s 
[...]
Facility has a treatment capacity of 18 MGD. Daily flows to the Facility do not exceed 
the design capacity. Based on recent flows to the Facility, there is no need to upgrade 
treatment capacity. 

6.6. The Need to Develop and Use Recycled Water 

The Discharger produces tertiary treated wastewater with discharge to various 
locations. Recycled water is produced for fodder crop irrigation and for environmental 
enhancement of Piute Ponds. Recycled water is dechlorinated prior to discharge to 
Piute Ponds. Under this Board Order, the Facility will continue to produce tertiary 
treated recycled water for uses in the community that are separately regulated under 
Board Order No. R6V-2009-0141, Master Recycling Requirements and Waste 
Discharge Requirements (MWRRs). In the future, the Discharger may identify other 
recycled water uses and divert portions of the current Piute Pond discharge to those 
uses. 

Increased diversions of water from Piute Pond are subject to CWC, section 1211, that 
states: 

“(a) Prior to making any change in the point of discharge, place of use, or purpose of 
use of treated wastewater, the owner of any wastewater treatment plant shall obtain 
approval of the [State Water] board for that change.  The [State Water] board shall 
review the changes pursuant to the provisions of Chapter 10 (commencing with Section 
1700) of Part 2 of Division 2.  (b) Subdivision (a) does not apply to changes in the 
discharge or use of treated wastewater that do not result in decreasing the flow in any 
portion of a watercourse.” 



      
    

  

   
 

  
  

    
     

  
   

       
  

  

  

    

    

 
    

  
  

  
 

   

   
 

    

   
 

   

   
 

  

   

   
  

 

   
 

    
 

   

   
 

  

 
 

 
 

    

   
 

  
 

 
      

Los Angeles County Sanitation - 14 - Board Order No. R6V-2022-TENTATIVE 
District No. 14 Lancaster WDID No. 6B190107017 
Los Angeles County 

7. HUMAN RIGHT TO SAFE, CLEAN, AFFORDABLE, AND ACCESSIBLE 
WATER 

CWC, section 106.3, establishes a state policy that every human being has the right to 
safe, clean, affordable, and accessible water adequate for human consumption, 
cooking, and sanitary purposes and directs state agencies to consider this policy when 
adopting regulations pertinent to those uses of water. This board order promotes that 
policy by prohibiting the discharge from causing further groundwater pollution and 
establishing a new total nitrogen effluent limitation. The groundwater in the area 
includes a MUN beneficial use. The nearest water supply well (State Well No. 
1500485-001) is located about 0.7 miles to the southwest (upgradient) of the Facility. 

8. RELATED BOARD ORDERS 

8.1. History 

A history of Board Orders adopted for the Facility is presented in Table 3: 

Table 3 – Board Order History 
Board 
Order 

Description Date Adopted Date Rescinded 
or as Noted 

6-58-9 Resolution Order 
Establishing WDRs for 
Facility Discharges 

June 6,1958 May 24, 1973 

6-73-51 Revised WDRs for Facility 
Discharges 

May 24, 1973 March 30, 1972 

6-80-2 Revised WDRs for Facility 
Discharges 

January 10, 1980 May 15, 1986 

6-85-35 Established recycled water 
use requirements at Apollo 
Park 

April 11, 1985 December 9, 2009 

6-86-58 Established use of secondary 
treated wastewater at 
Nebeker Ranch 

May 15, 1986 Rescinded by this 
board order 

6-86-61 Revised WDRs for Facility 
Discharges 

May 15, 1986 February 9, 1989 

6-89-32 Revised WDRs for Facility 
Discharges 

February 9, 1989 August 12, 1993 

CDO 6-93-
46 

Established CDO for 
unauthorized discharges 

May 14, 1993 June 12, 2002 

6-93-75 Revised WDRs for Facility 
Discharges 

August 12, 1993 September 11, 
2002 

R6V-2002-
0043 

Rescission of CDO 6-93-46 June 12, 2002 June 12, 2002 



      
    

  

 
    

  

 
  

 
 

 
 

 

 
 

 
 

 

   

 
  

 
  

 

 
 

  

   

 
  

  
 

 
 

 

 
  

  
 

   
 

 
  

 
   

 

 
 

 

   

 
 

 
   

   

 
 

 
  

 
 

  
 

    

  

      
   

    
 

   

 

Los Angeles County Sanitation - 15 - Board Order No. R6V-2022-TENTATIVE 
District No. 14 Lancaster WDID No. 6B190107017 
Los Angeles County 

Board 
Order 

Description Date Adopted Date Rescinded 
or as Noted 

R6V-2002-
0053 

Revised WDRs for Facility 
Discharges 

September 11, 
2002 

Rescinded by this 
board order 

CDO R6V-
2004-0038 

Established CDO for 
unauthorized overflow 
discharge to Rosamond Dry 
Lake 

October 13, 2004 June 13, 2013 

R6V-2002-
0053A1 

Amended WDRs for Facility 
Discharges 

July 13, 2005 Rescinded by this 
board order 

R6V-2006-
0009 

Established MWRRs for 
Division Street Recycled 
Water Project 

March 8, 2006 June 10, 2009 

R6V-2006-
0035 

Revised WDRS and MWRRs 
for Facility Discharges to 
East Agricultural Site 

September 14, 
2006 

March 14, 2007 

R6V-2006-
0051 

Revised WDRs for Facility 
Discharges to Stage V 
Storage Reservoirs 

November 8, 2006 Rescinded by this 
board order 

R6V-2002-
0053A2 

Amended WDRs for Facility 
Discharges 

March 14, 2007 Rescinded by this 
board order 

CDO R6V-
2004-
0038A1 

Amended CDO to comply 
with additional provisions to 
CDO R6V-2004-0038 

November 29, 2007 June 19, 2013 

R6V-2009-
0034 

Revised MWRRs to include 
municipal and industrial 
application of recycled water 

June 10, 2009 December 9, 2009 

R6V-2009-
0141 

Revised MWRRs to expand 
municipal and industrial 
application of recycled water 

December 9, 2009 Active Board 
Order 

CDO R6V-
2013-0036 

Established CDO to rescind 
CDOs R6V-2004-0038 and 
R6V-2004-0038A1 

June 19, 2013 June 19, 2013 

8.2. Sanitary Sewer Collection System 

The Discharger’s sanitary sewer collection system is regulated under the State Water 
Board’s Statewide General Waste Discharge Requirements for Sanitary Sewer 
Systems, Board Order No. 2006-0003-DWQ, Waste Discharge Identification (WDID) 
No. 6SSO11136. 

8.3. Site Stormwater Management 

The Facility is not regulated under State Water Board’s Order 2001-0057-DWQ 



      
    

  

 
    

   

 
 

   
 

 
   

  
 

    
  

 

   

  

    
      
   

   
   

   
  

 

 
 

      
 

 
 

 
 

  
  

  
  

  
  

  
 

Los Angeles County Sanitation - 16 - Board Order No. R6V-2022-TENTATIVE 
District No. 14 Lancaster WDID No. 6B190107017 
Los Angeles County 

(General Permit for Storm Water Discharges associated with Industrial Activities) even 
though the facility design flow exceeds 1 MGD, (criteria for coverage under the permit) 
because the site is not considered tributary to a water of the United States. 

Stormwater protection at the Facility is primarily accomplished through drainage control 
based on the following objectives: protection from run-on; minimize infiltration of 
precipitation into the waste; minimize exposure of pollutants to precipitation; manage 
run-off to minimize erosion and sedimentation; and minimize offsite migration of 
stormwater. To achieve these objectives, the Discharger implements structural and non-
structural Best Management Practices (BMPs) to mitigate potential pollution of 
stormwater discharges and performs site compliance inspections to evaluate the 
effectiveness of the BMPs. The Discharger will continue to implement BMPs and 
perform inspections throughout the Facility. 

This Board Order requires prohibitions, limitations, and provisions for stormwater and 
non-stormwater discharges at the Facility to protect both groundwater and surface water 
quality. 

9. FACILITY DESCRIPTION 

9.1. Revised Report of Waste Discharge 

The Discharger submitted a complete revised report of waste discharge (RWD) to 
update WDRs under CWC, section 13260, on November 26, 2019. The documents 
constituting the RWD are listed in Table 4. 

Table 4 – Revised Report of Waste Discharge 
Date Item Author 
December 3, 2018 Form 200 signed by Discharger 

Lancaster Water Reclamation Plant 
RWD 

Sanitation Districts of 
Los Angeles County 

January 24, 2019 Response to January 3, 2020 Water 
Board Staff Comments on RWD 

Sanitation Districts of 
Los Angeles County 

The Facility has a design daily average flow rate of 18 million gallons per day (MGD). 
During 2019, the annual average daily flow was 13.44 MGD. The Facility provides 
tertiary, disinfected treatment by utilizing the following treatment process sequence: 
comminution, grit removal, primary sedimentation, activated sludge treatment with 
biological nitrification and denitrification, secondary sedimentation, inert-media gravity 
filtration, and chloramine disinfection. Prior to delivery to Piute Ponds, disinfected 
recycled water is dechlorinated to protect aquatic life. Influent flow to the Facility is 
conveyed from the Sanitation District’s sewer collection system. Solids processing 
occurs onsite and biosolids are hauled off-site for composting. See Attachment D for a 
process-flow schematic. 



      
    

  

   

 
  

   
  

  
  

  
   

 
     

     

   

  
  

  

  

   
  

  

  

 

 
 

  

   
 

   
   

  
 

   

 
 

Los Angeles County Sanitation - 17 - Board Order No. R6V-2022-TENTATIVE 
District No. 14 Lancaster WDID No. 6B190107017 
Los Angeles County 

9.2. Industrial Pretreatment Program 

As required under CCR, title 23, section 2233(a), Publicly Owned Treatment Works 
treating an average dry weather flow of 5 MGD or more of community wastewater must 
have and enforce an adequate pretreatment program approved by the Water Board. 
The Discharger implements a pretreatment program to prevent the introduction of 
constituents that will interfere with the operation of the treatment works, pass through 
the treatment system, reduce opportunities to recycle and reuse domestic wastewater 
and sludge, or expose operators to hazardous chemicals. The pretreatment plan should 
address the pretreatment requirements contained in 40 CFR 403. Water Board staff 
notified the Discharger that its pretreatment program satisfied these requirements by 
letter on December 23, 2013. This Board Order approves the pretreatment program and 
requires submittal of an annual report of effectiveness to the Water Board. 

9.3. Sewer Collection System 

Domestic and industrial wastewater from authorized dischargers is delivered to the 
Discharger’s main trunk sewer collection system for delivery to the Facility’s headworks. 

9.4. Septage Receiving 

The Facility accepts liquid waste consisting of portable toilet, septic tank, and cesspool 
wastes of domestic origin in compliance with 40 CFR 4035(b)(8). Approximately 85,000 
gallons per month were received in 2019. The Facility liquid waste handling station 
consists of a septage interceptor connected to the trunk sewer. The trunk sewer directs 
flow to the plant headworks for treatment. Grit removal from the interceptor is conducted 
on a biweekly basis. 

9.5. Headworks 

The headworks consists of an influent pump station, comminutors, bar screen, aerated 
grit chambers, and primary sedimentation. There are six primary sedimentation tanks 
that are operated in parallel. Primary sludge and skimmings are pumped to the 
anaerobic digestion system. 

9.6. Secondary Treatment 

Following primary sedimentation, effluent is pumped into nine aeration tanks divided 
into three aeration units operating in parallel with biological nitrification and 
denitrification. The secondary clarifiers consist of 14 tanks operating in parallel. Return 
activated sludge is sent back to one of each aeration tank. Waste activated sludge is 
sent to the dissolved air flotation system prior to being sent to the anaerobic digestion 
system. 

9.7. Recycled Water Treatment 

Effluent is disinfected with chloramine (ammonia and sodium hypochlorite) prior to 
entering six dual media gravity filters for reduction of turbidity and suspended solids. 



      
    

  

 
  

 
 

   

   
   

 

   

       
      

  
    
 

   
  

   

  

   

  

   
  
  
  
  
   
  
    
   
  
  
  
  
   
  
  
  

Los Angeles County Sanitation - 18 - Board Order No. R6V-2022-TENTATIVE 
District No. 14 Lancaster WDID No. 6B190107017 
Los Angeles County 

Filtrate is sent to chlorine contact tanks while backwash is sent to influent sewer or 
aeration tanks. Chlorine contact tanks provide residence time for disinfection by 
chloramines, which are formed by the addition of ammonia and sodium hypochlorite to 
the effluent. 

9.7.1. Recycled Water Exceptions 

As stated in the CCR, title 22, section 60303, recycled water requirements do not apply 
to recycled water used onsite at a water recycling plant or wastewater treatment plant, 
provided access by the public to the area of onsite recycled water use is restricted. 

9.7.2. Recycled Water Requirements 

This Board Order includes water-recycling Producer requirements for the wastewater 
treatment plant and User requirements for Piute Ponds and the EAS. It requires the 
Discharger to comply with Uniform Statewide Reclamation Criteria (CCR, title 22, 
sections 60301 through 60355) established pursuant to CWC, section 13521. As 
required under CCR, title 22, section 60323, the Discharger has completed an 
engineering report for the Facility. User requirements for all other recycled water uses 
are established in the MWRRs. 

Discharge to unauthorized locations are prohibited by this Board Order. 

9.7.3. Recycled Water Use 

Currently, the Discharger delivers recycled water under MWRRs issued in Board Order 
No. R6V-2009-0141. The following uses of disinfected tertiary recycled water are 
permitted under the MWRRs. 

• Irrigation for parks and playgrounds 
• Irrigation for school yards 
• Irrigation for residential landscaping (non-individually owned common areas) 
• Irrigation for golf courses (both restricted and unrestricted access) 
• Irrigation for cemeteries 
• Irrigation for freeways and greenbelt landscaping 
• Irrigation for landfills 
• Consolidation of backfill (around potable and non-potable pipes) 
• Firefighting (both structural and non-structural) 
• Mixing concrete 
• Soil compaction 
• Decorative fountains 
• Flushing sanitary sewers 
• Flushing toilets and urinals 
• Dust control for construction activities (includes demolition) 
• Dust control on roads and streets 
• Dust control at landfills 



      
    

  

  
  
    

 

  
 

   
   

  

  
  

 
  

 

   
 

    

  
   

      
  

   
  

  

   
      

  

  

    
  

 
  

Los Angeles County Sanitation - 19 - Board Order No. R6V-2022-TENTATIVE 
District No. 14 Lancaster WDID No. 6B190107017 
Los Angeles County 

• Commercial laundries 
• Priming drain traps 
• Cleaning roads (street sweeping), sidewalks, and outdoor work areas 

The State Water Board adopted the following related to recycled water. 

• Criteria for the treatment and use of recycled water in CCR, title 22, section 
60001 et seq. 

• The Water Quality Control Policy for Recycled Water (Policy1) to encourage the 
safe use of Recycled Water from wastewater sources that meet the definition in 
CWC, section 13050(n). 

• Board Order WQ 2016-0068-DWQ allowing entities to enroll for coverage to 
become an Administrator of recycled water. Eligible permittees must submit a 
Title 22 Engineering Report to the Department of Drinking Water (DDW) for 
review and approval along with a Notice of Intent application for coverage to the 
Water Board. 

The Discharger is in the process of applying for coverage as a Producer and 
Administrator of recycled water under State Water Board Order No. 2016-0068-DWQ. If 
the coverage is obtained, State Water Board Order No. 2016-0068-DWQ would replace 
the use area authorizations adopted in the MWRRs. This provides consistency with the 
Policy for recycled water uses and establishes recycled water treatment requirements 
that encourage the safe use of recycled water that protects health and the environment. 

The DDW, under CCR, title 22, section 60305, classified Piute Pond as restricted 
recreational impoundment. Recycled water discharged to Piute Ponds must meet at 